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5.2 CSE

5.2.1 Test Result

TX Frequency Level of Reference Limit ’
Mode Type (MH2) ANT (dBm) (dBm) Verdict

2412 1 8.84 -11.16 Pass
802.11b SISO 2437 1 8.84 -11.16 Pass
2462 1 8.84 -11.16 Pass
2412 1 4.50 -15.50 Pass
802.119g SISO 2437 1 4.50 -15.50 Pass
2462 1 4.50 -15.50 Pass
2412 1 4.44 -15.56 Pass
Eingl';Cl);] SISO 2437 1 4.44 -15.56 Pass
2462 1 4.44 -15.56 Pass
2422 1 4.60 -15.40 Pass
8(0H2T'i(1);1 SISO 2437 1 4.60 -15.40 Pass
2452 1 4.60 -15.40 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 67 of 79

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




I
Test Report Number: BTF230926R00103

LAB
5.2.2 Test Graph
802.11b LCH_2412MHz_Antl (SISO) NTNV
20 Ant: Ant1 gSISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
04 SweepTime: 11.71 ms
Sweep: Continue
-10 4 i 1 nl
' I
Limit=-11.16 dBm
Maker:
— 20 4 1. 2399.450 MHz
[3 -38.26 dBm
foa) 2. 2400.000 MHz
- -47.09 dBm
— -30 +
[3)
>
()]
— -0 4
=50 4
_60 .
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11b_LCH_2412MHz_Antl (SISO) NTNV
20 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 4 1 VBW 300 kHz
* Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
0 SweepTime: 2.39 s
Sweep: Continue
_10 4

Limit=-11.16 dBm
Maker:
20 - 1. 2411.306 MHz
6.55 dBm
2.24980.024 MHz
-41.99 dBm
-30 4

Level (dBm)

-40 1 {

-50

—60

-70

—— Trace
—— Limit

-80 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 68 of 79
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230926R00103

LAB
802.11b MCH_2437MHz_Ant1 (SISO) NTNV
20 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 4 VBW: 300 kHz
¢ Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
-10 4
Limit=-11.16 dBm
Maker:
— 20 A 1. 2437.940 MHz
[3 566 dBm
foa) 2.24881.809 MHz
- -40.64 dBm
~ -30 4
[3)
> P
()]
— 40 4 4
=50 4
_60 4
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11b_HCH_2462MHz_Ant1 (SISO) NTNV
20 Ant: Ant1 ESISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
0 SweepTime: 5.57 ms
Sweep: Continue
-10 4 UN
Limit=-11.16 dBm
Maker:
— 20 4 1. 2487.000 MHz
[3 -45.58 dBm
o 2.2483.500 MHz
s 51.07 dBm
~ -30 4
()
>
s
40 - 1
50 1 }
_60 <
_70 <
—— Trace
— Limit
-80 T T T T T T T T T
24420 2500.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 69 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230926R00103

LAB
802.11b HCH_2462MHz_Ant1 (SISO) NTNV
20 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 4 VBW: 300 kHz
¢ Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
-10 4
Limit=-11.16 dBm
Maker:
— 20 4 1.2462.078 MHz
[3 6.45 dBm
foa) 2. 24927.587 MHz
- -41.01 dBm
~ -30 4
[3)
> P!
()] 4
— -0 4
=50 4
_60 4
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11g LCH_2412MHz_Antl (SISO) NTNV
20 Ant: Ant1 SSISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
0 SweepTime: 11.71 ms
Sweep: Continue
_10 4
Limit=-15.5 dBm
Maker:
— 20 4 1. 2399.700 MHz
3 1 2757 dBm
o8] 2.2400.000 MHz
s -31.12 dBm
~ -30 4
()
>
[)
— 40 -
_50 <
_60 <
_70 <
—— Trace
— Limit
-80 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 70 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230926R00103

LAB
802.11g LCH 2412MHz_Ant1 (SISO) NTNV
2! Ant: At (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
' SweepPoint: 30001
0+ SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-15.5 dBm
Maker:
—~ —20 1. 2412.970 MHz
[3 0.79 dBm
o 2. 24930.916 MHz
5 -35.18 dBm
— -30 4 T T 7
$ {
[
— —40 -
_50 -
_60 5
_70 -
—— Trace
—— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11g MCH_2437MHz_Antl (SISO) NTNV
Z] Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
¢ SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-15.5 dBm
Maker:
—~ =20 A 1. 2440 437 MHz
3 0.71 dBm
o 2. 24971701 MHz
o -36.03 dBm
= -30 4
¢ {
[
— 40
_50 -
-60
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 71 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230926R00103

LAB
802.11g HCH_2462MHz_Antl (SISO) NTNV
2 Ant Anti (SISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
0+ SweepTime: 5.57 ms
Sweep: Continue
_10 -
Limit=-15.5 dBm
Maker:
—~ —20 - 1. 2484.250 MHz
c “38 20 dBm
o 2. 2483.500 MHz
- -41.75 dBm
= =30 A
[}
>
[
— —40 -
_50 -
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11g HCH_2462MHz_Antl (SISO) NTNV
Z] Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
¢ SweepPoint: 30001
0 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-15.5 dBm
Maker:
—~ =20 A 1. 2457 916 MHz
3 0.49 dBm
o 2. 24985 018 MHz
o -39.30 dBm
= -30 A
[
>
g [
— 40
_50 -
_60 -
_70 -
—— Trace
—— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 72 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230926R00103

LAB
802.11n(HT20) LCH 2412MHz_Antl (SISO) NTNV
2 Ant: Ant1 (SISO)
Start 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
0+ SweepTime: 11.71 ms
Sweep: Continue
_10 -
Limit=-15.56 dBm
Maker:
—~ —20 1. 2399.400 MHz
c 58 58 dBm
o 2. 2400.000 MHz
5 -29.29 dBm
~ -30 A
[}
>
[
— —40 -
_50 -
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11n(HT20) LCH 2412MHz_Antl (SISO) NTNV
Z] Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
[} SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-15.56 dBm
Maker:
—~ =20 A 1. 2410 473 MHz
c 0.03 dBm
o 2. 24995 006 MHz
o -35.21 dBm
= -30 4 2
e [
[
— 40
_50 -
-60
_70 -
—— Trace
—— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 73 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230926R00103

LAB
802.11n(HT20) MCH_ 2437MHz_Antl (SISO) NTNV
2! Ant: Ant (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
¢ SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-15.56 dBm
Maker:
—~ 20 A 1.2438.773 MHz
c 0.67 dBm
o 2.24894.294 MHz
5 -35.47 dBm
~ -30 A v
$ 4
[5)
— -0 4
_50 -
-60
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11n(HT20) HCH 2462MHz_Ant1 (SISO) NTNV
Z] Ant Ant1 (SISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
0 SweepTime: 5.57 ms
Sweep: Continue
_10 -
Limit=-15.56 dBm
Maker:
—~ —20 1. 2483.550 MHz
c -38.81 dBm
o 2. 2483500 MHz
o -43.36 dBm
= -30 4
o
>
5]
— 40 -
_50 -
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
2442.0 2500.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 74 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230926R00103

LAB
802.11n(HT20) HCH_2462MHz_Antl (SISO)_NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
0 ¢ VBW: 300 Kriz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
=20 4
Limit=-15.56 dBm
Maker:
— —30 4 1.2458.749 MHz
[3 -0.45 dBm
foa) 2. 24980.024 MHz
- -41.54 dBm
~ —40
[3)
>
()]
—! 50 -
60 4
_70 4
_80 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11n(HT40) LCH 2422MHz_Antl (SISO) NTNV
20 Ant: Ant1 SSISO)
Start: 2310 MHz
Stop: 2462 MHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 3041
04 SweepTime: 14.59 ms
Sweep: Continue
_10 4
Limit=-15.4 dBm
Maker:
— 20 4 1. 2399.550 MHz
[3 -27.96 dBm
o 2.2400.000 MHz
s -28.66 dBm
— =30+
()
>
[)
— 40 -
_50 4
_60 <
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
2310.0 2462.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 75 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



Test Report Number: BTF230926R00103

LAB
802.11n(HT40) _LCH_2422MHz_Antl (SISO) NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
0 L VBW: 300 Kriz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 4 SweepTime: 2.39 s
Sweep: Continue
-20 4
Limit=-15.4 dBm
Maker:
— —30 4 1. 2409.641 MHz
c £ 0.36dBm
foa) 2.24936.743 MHz
5 -35.50 dBm
©
>
()]
-
_70 4
_80 -
—— Trace
— Limit
-90 T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11n(HT40) MCH_2437MHz_Ant1 (SISO) NTNV
20 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 + VBW: 300 kHz
Detector: Peak
1 TraceType: MAX Hold
¢ SweepPoint: 30001
04 SweepTime: 2.39 s
Sweep: Continue
_10 4
Limit=-15.4 dBm
Maker:
— 20 4 1. 2425 455 MHz
c 0.30 dBm
o 2. 24952 557 MHz
- -35.40 dBm
~ -30 4
D 4
>
[)
— 40 -
_50 4
-60 -I' I
_70 <
—— Trace
— Limit
-80 T T T T T T T T
30.0 25000.0

Frequency (MHz)

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 76 of 79




I
Test Report Number: BTF230926R00103

LAB
802.11n(HT40) HCH_ 2452MHz_Antl (SISO) NTNV
2 Ant: Ant1 (SISO)
Start: 2412 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1761
0+ SweepTime: 8.45 ms
Sweep: Continue
_10 -
Limit=-15.4 dBm
Maker:
—~ =20 A 1. 2486.400 MHz
[3 -37.53 dBm
o 2. 2483.500 MHz
- -42.61 dBm
= =30 -
[
>
®
— 0
_50 -
_60 -
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
2412.0 2500.0
Frequency (MHz)
802.11n(HT40) HCH_2452MHz_Antl (SISO) NTNV
Z] Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
10 VBW: 300 kHz
1 Detector: Peak
0 TraceType: MAX Hold
SweepPoint: 30001
0 SweepTime: 2.39 s
Sweep: Continue
_10 -
Limit=-15.4 dBm
Maker:
— —20 1. 2445 431 MHz
[3 3.97 dBm
o 2.24384 073 MHz
- -41.72 dBm
= -30 4
[
E 2
' -40 -
_50 -
-60 -M
_70 -
—— Trace
— Limit
-80 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 77 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



B..

6. Form731

6.1 Form731
6.1.1 Test Result

Test Report Number: BTF230926R00103

Lower Freq (MHZz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2412

2462

0.1524

21.83

2422

2452

0.1291

21.11
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